- D10

FUEL TRANSFER PUMP
CODE 3701 FUEL PUMP

ENGINE 4
FUEL TRANSFER PUMP 0421

TP26007

“=a
. , A
1
TP26007

66

33

55

ENGINE 99

KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 19H71849 CAP SCREW 2 X X 5/16" X 1-1/4"
2 T27860 WASHER 2 X X
3 ... FUEL PUMP 1 X X (SUB RE27667)
4  A4365R O-RING 1 X X
5 AR52556 LEVER 1 X X
6 RE27667 FUEL PUMP 1 X X (ALSO ORDER R97350)
7 R97350 GASKET 1 X X (SUB FOR R27285)
8 R48399 WASHER AR X X

0421-2 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A.




ENGINE

STARTING MOTOR AND FASTENINGS 042
STARTING MOTOR AND ATTACHING PARTS
CODE 3002 STARTING MOTOR
(12-VOLT) (JOHN DEERE)

TP25044

TP25044 \\g /

66
33
’ 55
ENGINE 99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 12H304 LOCK WASHER 3 X X 3/8°
2 19H1732 CAP SCREW 2 X X 3/8"X1-1/4"
3 TY6617 STARTER 1 X X _(12-VOLT) (JOHN DEERE) (REMANUFACTURED)
4 19H1800 CAP SCREW i X X 3/8 X 1-1/2", (SUB FOR 19H2545, THIS
APPLICATION)
5 R53108 GASKET 1 X X

OEM ENGINES AND ACCESSORIES - 6359D AND 63557 PC-2299 (30-AUG-89)  LITHO IN U.S.A. 0422



ENGINE 4

TP1233

STARTING MOTOR AND FASTENINGS 0422

STARTER DRIVE HOUSING AND ARMATURE
CODE 3002 STARTING MOTOR ‘

(12-VOLT) (JOHN DEERE)

TP1233
66
33
55
ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R50900 SCREW 6 X X
2 R50891 BUSHING 1 X X
3 R50892 PLUG 1 X X
4 AR54990 HOUSING 1 X X
5 R50902 SNAP RING 1 X X
6 R50903 STOP 1 X X
7 AR54992 DRIVE 1 X X
8 R51667 WEAR PLATE 2 X X
9 AR67827 ARM 1 XX
10 R50897 SHAFT 1 X X
11 R52387 O-RING 1 X X
12 R50893 SCREW 2 X X
13 12H302 LOCK WASHER 2 X X 1/4
14 R51666 WICK 1 X X
15 R51665 BUSHING 1 X X
16 ARbS5947 SEAL 1 X X
17 AR68430 HOUSING 1 X X
18 R50906 THRUST WASHER 1 X X
19 ARG6778 ARMATURE 1 X X
20 R50901 WASHER 1 X X
21 12H317 LOCK WASHER 2 X X 9/16"
22 R51661 SCREW 2 X X
23 R50905 WEAR RING 1 X X
0422-2 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN US.A. 1




D13

ENGINE  «

STARTER MAIN FRAME AND COIL
STARTING MOTOR
(12-VOLT) (JOHN DEERE)

STARTING MOTOR AND FASTENINGS 042:

RG1171
[
N
66
33
) ¥
ENGINE 95
KEY  PART NO. PART NAME QTY  SERIAL NO. DT
1 AR54996 FIELD WINDING COIL AR X X
RE13731 FIELD WINDING COIL AR X X
2 Rs50913 O-RING 1 X X
3 R50916 WASHER 1 X X
4 12H248 LOCK WASHER 3 X X
5 R50907 NUT 2 X X
6 24H1283 WASHER 1 X X 7/32" X 1/2° X 0.048"
7 R50914 WASHER 1 X X
8 R50915 O-RING 1 X X
9 R50920 BUSHING 1 X X
10 R50917 WASHER 1 X X
11 R50899 LOCK WASHER 1 X X
12" R50909 NUT 1 X X
13 R56802 BOLT 1 X X
14 R50918 WASHER 1 X X
15 R50919 O-RING 1 X X
16 R50922 O-RING 1 X X
17 ... HOUSING 1 X X
18 R50921 SCREW 8 X X
19 R51664 DOWEL PIN 1 X X
20 R50931 SCREW 1 X X
OEM ENGINES AND ACCESSORIES - 6358D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A. 0422



D14

ENGINE 4

TP14894

STARTING MOTOR AND FASTENINGS 0422

STARTER COMMUTATOR END FRAME
CODE 3002 STARTING MOTOR, 12-VOLT

—_—

TP14894

66
33
55
ENGINE 99
KEY PART NO. PART NAME ory SERIAL NO. DT REMARKS
1 R50923 SHIM AR X X 0.18 MM (.0077)
2 R50924 SHIM AR X X 0.48 MM (.019")
3 R50925 THRUST WASHER 1 X X
4  AR54997 FRAME 1 X X
5 R51660 BRACKET 2 X X
6 12H317 LOCK WASHER 2 X X 9/16"
7 R51659 SCREW 2 X X
8 R50912 COVER 1 X X
9 R50931 SCREW 2 X X
10 12H246 LOCK WASHER 6 X X NO. 10
11 24H1283 WASHER 2 X X 7/32" X 1/2" X 0.048"
12 R50930 GASKET 1 X X
13 R50891 BUSHING 1 X X
14 R50927 CARBON BRUSH CONDUCTOR 4 X X
15 R50929 SCREW 4 X X
16 R50928 SPRING 4 X X
0422-4 OEM ENGINES AND ACCESSORIES - 6359D AND 63597  PC-2299 (30-AUG-89) LITHO IN US.A.



D15

ENGINE

STARTING MOTOR AND FASTENINGS 042
STARTER SOLENOID SWITCH

CODE 3002 STARTING MOTOR, 12-VOLT
TP14295
—
TP14295
66
33
' 5§5
ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R68224 GASKET AR X X
R51668 WASHER AR X X
2 R56792 WASHER 1 X X
3 R56793 SHIM 1 X X
4 12H303 LOCK WASHER 1 X X 5/16"
5 R51671 NUT 1 X X
6 12H246 LOCK WASHER 1 X X NO.10
7  14H631 NUT 2 X X NO.10
8 R76139 COVER 1 X X (ALSO ORDER 14H732)
9 R68222 HOSE 1 X X
10 ........ COVER 1 X X (SUB RE13733)
11 RE15058 WIRE 1 X X
12 R50894 O-RING ] X X
13 24H1305 WASHER 2 X X 13/32" X 13/16" X 0.060"
14 12H302 LOCK WASHER 2 X X 1/4
15 R51669 SCREW 2 X X
16 R51662 WASHER 1 X X
17 AR55946 SCREW 1 X X WITH WASHER
18 R50910 CONNECTOR 1 X X
18 R50899 LOCK WASHER 2 X X
20 14H732 NUT 2 X X 3/8
21 RE13733 SWITCH 1 X X
2 ........ SWITCH 1 X X (SUB RE13732)
23  R52385 BOOT 1 X X
24 RE13732 SWITCH 1 X X
OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN US.A. 0422-£



D16

ENGINE

TP26468

CODE 3003
CODE 3006

STARTING MOTOR ATTACHING PARTS
STARTING MOTOR, SEALED FOR WET CLUTCH
STARTING MOTOR, SEALED FOR WET CLUTCH

@))i[

STARTING MOTOR AND FASTENINGS 042,

TP25468
66
33
55
ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 14M7297 NUT 1 X X M5
2 12M7011 LOCK WASHER 1 X X 5.100MM
3 14M7274 NUT 1 X X _Mi10
4 12M7013 LOCK WASHER 1 X X 10.180MM
5 14H812 NUT 1 X X 3/8°
6 12H304 LOCK WASHER 2 X X 8/8"
7 C2175R STUD 1 X X
8 19H1731 CAP SCREW 1 X X 3/8"X1"
9 RE19196 MOTOR 1 X X (CODE 3003) (DELCO-REMY NO. 1998364)
RE19187 MOTOR 1 X X (CODE 3006) (DELCO-REMY NO. 1998367)
10 R71835 GASKET 1 X X

OEM ENGINES AND ACCESSORIES - 6353D AND 6359T

PC-2299 (30-AUG-89)

LITHO IN U.S.A.

0422-



- D17

ENGINE 4

TP25499

STARTING MOTOR AND FASTENINGS 0422
STARTING MOTOR COIL ASSEMBLY, HOUSING AND ARMATURE
CODE 3003 STARTING MOTOR, SEALED FOR WET CLUTCH ‘

TP25499

66
33
55
ENGINE 99
KEY  PAAT NO. PART NAME Qry  SERIAL NO. DT REMARKS
1 R81171 BOLT 2 X X
2 R81167 END PLATE 1 X X
3 R61932 BUSHING 1 X X
4 RE19189 SCREW 4 X X
5 R81168 BRUSH 4 X X
6 R81169 CARBON BRUSH HOLDER 2 X X
7 R57028 WIRING LEAD 2 X X
8 T736T PIN 2 X X
9  AR68302 KIT 2 X X
10 REf9188 FIELD WINDING COIL 1 X X
11 T11680 SHOE 4 X X
12 ... HOUSING 1 X X (SuUB RE19196)
13 21H1280 SCREW 8 X X 3/8"X3/4
14 R81173 DOWEL PIN 4 X X
15 R54585 GASKET 1 X X
16 ARB62967 BEARING 1 X X WITH BUSHING
17 R11236 GROMMET 1 X X
18 AR68299 ARMATURE 1 X X
19 R81198 THRUST WASHER 1 X X
20 14H778 NUT 4 X X NO. 10
21 12H246 LOCK WASHER 4 X X _NO. 10
22 21H1301 SCREW 4 X X NO.t10X1/2"
23 R81170 SPRING 2 X X
24 R57027 HOLDER 2 X X
26 RE719191 SCREW, WITH WASHER 4 X X
27 RE19196 MOTOR 1 X X (DELCO-REMY NO. 1998364)
0422-8 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO INU.S.A. ‘



ENGINE

STARTING MOTOR AND FASTENINGS 042,
STARTING MOTOR DRIVE AND SWITCH ASSEMBLY
CODE 3003 STARTING MOTOR, SEALED FOR WET CLUTCH

TP25498

d2§1
» - 9 We
) P % % 22

4 /
21
TP25493
6 6
33
’ 55
ENGINE 99
KEY PART NO. PART NAME ary SERIAL NO. DT REMARKS
1 R57025 CONNECTOR 1 X X
2 37H9i SCREW 1 X X NO.10X 1/2"
3 AM39968 SOLENOID 1 X X
4 12H302 LOCK WASHER 2 X X 1/4"
5 21H1142 SCREW 2 X X 1/4"X1/2
6 AR54923 BENDIX DRIVE 1 X X
7 Ti18113 SHIFTER 1 X X
8 RE19197 PLUNGER 1 X X
9 R81178 COMPRESSION SPRING 1 X X
10 T15564 SCREW 1 X X
11 R11116 SPACER 1 X X
12 R11117 SNAP RING 1 X X
13 T24539 WASHER 1 X X
14 AR62966 WASHER 1 X X
’ 15  14He611 NUT 1 X X 5/16"
16 R57029 BUSHING 1 X X
17 AR71834 HOUSING 1 X X
18 R61934 WICK 1 X X
19 R81174 PLUG 1 X X 1/8"
20 T11672 CAP SCREW 1 X X
21 R81177 BOOT 1 X X
22  34H279 SPRING PIN 1 X X 3/16" X 13/16"
23 RE19196 MOTOR 1 X X (DELCO-REMY NO. 1998364)

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T PG-2299 (30-AUG-89)  LITHO IN U.SA. 0422



- D19

ENGINE 4

TP17616

STARTING MOTOR AND FASTENINGS 0422

STARTER SOLENOID SWITCH
CODE 3003 STARTING MOTOR, SEALED FOR WET CLUTCH
CODE 3006 STARTING MOTOR, SEALED FOR WET CLUTCH

/5

66
33
55
ENGINE 99

KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 AM39969 CONTACT 1 X X
2 R11066 SPRING 1 X X
3 RE24175 COVER 1 X X

4 SOLENOID 1 X X (SUB AM39968)
5 AM39968 SOLENOID 1 X X (12-VOLT) (DELCO-REMY NO. 1114524)
0422-10 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T PC-2299 (30-AUG-89)  LITHO IN US.A.



D20

ENGINE 4

TP25499

STARTING MOTOR AND FASTENINGS 042z

STARTING MOTOR COIL ASSEMBLY, HOUSING AND ARMATURE

CODE 3006

STARTING MOTOR, SEALED FOR WET CLUTCH

TP25499

6 6
33
55
’ ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R81171 BOLT 2 X X
2 R81167 END PLATE 1 X X
3 R61932 BUSHING 1 X X
4 RE19189 SCREW 4 X X
5 R81168 BRUSH 4 X X
6 R81169 CARBON BRUSH HOLDER 2 X X
7 R57028 WIRING LEAD 2 X X
8 T736T PIN 2 X X
9 AR68302 KIT 2 X X
10 RET19188 FIELD WINDING COIL 1 X X
11 T11680 SHOE 4 X X
12 ..., HOUSING 1 X X _(SUB RE19187)
13 21H1280 SCREW 8 X X 3/8"X3/4"
14 R81173 DOWEL PiN 4 X X
15 R81172 WASHER 1 X X
16 RE19192 PLATE 1 X X WITH BUSHING
17 R11236 GROMMET 1 X X
18 AR68299 ARMATURE 1 X X
19 R817198 THRUST WASHER 1 X X
20 14H778 NUT 4 X X NO.10
21 12H246 LOCK WASHER 4 X X _NO.10
22 21H1301 SCREW 4 X X NO. 10X 1/2"
23 R81170 SPRING 2 X X
24 R57027 HOLDER 2 X X
25 R61934 WICK AR X X 1/8"
26 RE19191 SCREW, WITH WASHER 4 X X
27 RE19187 MOTOR 1 X X
OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A. 0422-1



D21

ENGINE 4

TP25498

STARTING MOTOR AND FASTENINGS 0422

STARTING MOTOR DRIVE AND SWITCH ASSEMBLY

CODE 3006

STARTING MOTOR, SEALED FOR WET CLUTCH

of 6
r% 3
10
%}9« 4
5 4
TP25493
66
33
55
ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R57025 CONNECTOR 1 X X
2 37H91 SCREW 1 X X NO.10X1/2"
3  AM39968 SOLENOID 1 X X
4 12H302 LOCK WASHER 2 X X 1/4"
5 21H1142 SCREW 2 X X 1/4"X1/2"
6 ARb54923 BENDIX DRIVE 1 X X
7 Ti18113 SHIFTER 1 X X
8 AM39970 PLUNGER 1 X X
9 R81176 COMPRESSION SPRING 1 X X
10 T15564 SCREW 1 X X
11 R11116 SPACER 1 X X
12 R11117 SNAP RING 1 X X
13 T24539 WASHER 1 X X
14 12H303 LOCK WASHER 1 X X 5/16"
15  14H611 NUT 1 X X _5/16"
16 R57029 BUSHING 1 X X
17 RE19193 HOUSING 1 X X
18 R81175 WICK 1 X X
19 R81174 PLUG 1 XX 1/8"
20 T11672 CAP SCREW 1 X X
21  T17058 GASKET 1 X X
22 34H279 SPRING PIN 1 X X 3/16" X 13/16"
23 RE19187 MOTOR 1 X X
0422-12 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN US.A. ‘



D22

ENGINE 4

TP26021

/N

1

|

&

STARTING MOTOR AND FASTENINGS 0422
STARTING MOTOR, ATTACHING PARTS AND SOLENOID COVER
CODE 3007 STARTING MOTOR, 12-VOLT

TP26021
66
33
55
ENGINE 99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 14H732 NUT 1 X X a/e
2 R76139 COVER 1 X X
3 19H1732 CAP SCREW 2 X X 3/8"X1-1/4"
4 12H304 LOCK WASHER 3 X X 3/8
5 C2175R STUD 1 X X
6 14H812 NUT 1 X X 3/8"
7 TY6613 STARTER 1 X X (REMANUFACVTURED) (JOHN DEERE)
OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A. 0422-13



D23

ENGINE 4
STARTING MOTOR AND FASTENINGS 0422

STARTER SOLENOID SWITCH
CODE 3007 STARTING MOTOR, 12-VOLT

TP1091C

TP10910

66
33
55
ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R68224 GASKET 1 X X
2 R56792 WASHER 1 X X
3 R56793 SHIM 1 X X
4~ 12H303 LOCK WASHER 1 X X 5/16"
5 R51671 NUT 1 X X
6 12H246 LOCK WASHER 1 X X NO. 10
7 14H631 NUT 2 X X NO. 10
8 R76139 COVER 1 X X
9 R68223 PLATE 1 X X
10 R68222 HOSE 1 X X
11 RE13733 SWITCH 1 X X
12 RE15058 WIRE 1 X X
13 R50894 O-RING 2 X X
14 24H1305 WASHER 2 X X 13/32" X 13/16" X 0.060"
15 12H302 LOCK WASHER 2 X X 1/4"
16 R51669 SCREW 2 X X
17 R51662 WASHER 1 X X
18 AR55946 SCREW 1 X X
19 R50910 CONNECTOR 1 X X
20 R50899 LOCK WASHER 2 X X
21 14H732 NUT 2 X X _3/8"
22 R52385 BOOT 1 X X
23 RE13732 SWITCH 1 X X

0422-14 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89)  LITHO IN USA. ‘




D24

ENGINE 4

TP4275

STARTING MOTOR AND FASTENINGS 0422
STARTING MOTOR MAIN FRAME AND COIL

CODE 3007 STARTING MOTOR, 12-VOLT
S—12 . |
i
11___1’ Y -
——13
?s I~
S 9 16
6
44’ s \ﬁ @;15 /

o

TP4275

66
33
55
’ ENGINE 99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 AR54996 FIELD WINDING COIL 1 X X
2 R50913 O-RING 1 X X
3 __R50916 WASHER 1 X X
4 12H246 LOCK WASHER 2 X X NO.10
5 R50907 NUT 2 X X
6 24H1283 WASHER 1 X X 7/32" X 1/2" X 0.048"
7 R50014 WASHER 1 X X
8 R50915 O-RING 1 X X
9 R50920 BUSHING 1 X X
10 R50917 WASHER 1 X X
11 R50899 LOCK WASHER 1 X X
12 R50909 NUT 1 X X
13 R56802 BOLT 1 X X
14 R50918 WASHER 1 X X
15 R50919 O-RING 1 X X
16 R50922 O-RING 1 X X
17 ... HOUSING 1 X X (SUB AR68732)
18 R50921 SCREW 8 X X
19 R51664 DOWEL PIN 1 X X
20 12H246 LOCK WASHER 1 X X NO. 10
21 R50931 SCREW 1 X X
22  AR68732 FIELD WINDING COIL 1 X X
OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89)  LITHO IN USA. 0422-15



D25

ENGINE

4

TP4276

STARTING MOTOR AND FASTENINGS 0422

STARTING MOTOR COMMUTATOR END FRAME
CODE 3007 STARTING MOTOR, 12-VOLT

|~
9\
\11 10
TP4276
15

6 6

33

55

ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DA REMARKS
1 R50925 THRUST WASHER 1 X X
2 ARS54997 FRAME 1 X X
3 R51660 BRACKET 1 XX
4 12H317 LOCK WASHER 2 X X 9/16°
5 R51659 SCREW 2 X X
6 R50891 BUSHING 1 X X
7 R50930 GASKET 1 X X
8 R50912 COVER 1 X X
9 R50931 SCREW 2 X X
10 12H246 LOCK WASHER 6 X X NO.10
11 24H1283 WASHER 2 X X 7/32" X 1/2" X 0.048"
12 R50929 SCREW 4 X X
13 R50927 CARBON BRUSH CONDUCTOR 4 X X
14 R50928 SPRING 4 X X
15  R50923 SHIM AR X X __0.18 MM (.007")
R50924 SHIM AR X X 0.48 MM (.019")
0422-16 OEM ENGINES AND ACCESSORIES - 6350D AND 63597  PC-2299 (30-AUG-89) LITHO IN U.



EO1

ENGINE 4

TP14756

STARTING MOTOR AND FASTENINGS 0422

STARTING MOTOR DRIVE HOUSING AND ARMATURE
STARTING MOTOR, 12-VOLT

CODE 3007

TP14756
66
33
TS5
’ ENGINE 99
KEY PART NO. PART NAME Qry  SERIAL NO. DT REMARKS
1 R50900 SCREW 6 X X
2 R50891 BUSHING 1 X X
3 _R50892 PLUG 1 X X
4 AR68730 HOUSING 1 X X
5 R50902 SNAP RING 1 X X
6 R50903 STOP 1 X X
7 R51667 WEAR PLATE 2 X X
8 R50904 LEVER 1 X X
AR67827 ARM 1 X X
9 R52387 O-RING 1 X X
10 R50897 SHAFT 1 X X
11 R50893 SCREW 2 X X
12 12H302 LOCK WASHER 2 X X 1/4"
13 AR66778 ARMATURE 1 X X
14 AR55946 SCREW 1 X X
15 R51662 WASHER 1 X X
16 R76139 COVER 1 X X
17 14H732 NUT 3 X X 3/8"
18 R50899 LOCK WASHER 3 X X
19 R50910 CONNECTOR 1 X X FIELD COIL
20 R50906 THRUST WASHER 1 X X
21 R51666 WICK 1 X X
22 R51665 BUSHING 1 X X
23 AR55947 SEAL 1 X X
24 AR68731 HOUSING 1 X X CENTER BEARING
25 R51661 SCREW 2 X X
26 12H317 LOCK WASHER 2 X X 9/16"
27 R50901 WASHER 1 X X
28 R50905 WEAR RING 1 X X
29 . AR54992 DRIVE 1 X X
30 AR62963 SCREW 1 X X
31 AR62964 SEAL 1 X X
OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A. 0422-17



ENGINE 4

STARTING MOTOR AND FASTENINGS 0422
STARTING MOTOR AND ATTACHING PARTS
CODE 3011  STARTING MOTOR
CODE 3016 STARTING MOTOR ‘

RGP2745

RGP2745

6 6
33
55
ENGINE 99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 14H812 NUT 1 X X 3/8°
2 12H304 LOCK WASHER 3 X X 3/8"
3 R55396 STUD 1 X X
4 RE27462 STARTER 1 X X (A) (CODE 3011) (DELCO-REMY NO. 1993799)
(12-VOLT)
RE29400 STARTER 1 X X _{A) {CODE 3016) (DELCO-REMY NO. 1993829)
(12-VOLT)
5 19H1732 CAP SCREW 2 X X 3/8"X 1-1/4"
6 R53108 GASKET 1 X X

(A) FOR REPAIR PARTS SEE YOUR DELCO-REMY REPAIR STATION

0422-18 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A. ‘



EO3

ENGINE 4
STARTING MOTOR AND FASTENINGS 0422

STARTING MOTOR
CODE 3013 STARTING MOTOR, 24-VOLT

RG1168
RG1168F 4
66
33
’ 55
ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
T 14H1076 NUT 1 X X HS, SAE 8, 3/8"
2 12H304 LOCK WASHER 3 X X 3/8"
3 R55396 STUD 1 X X
4 R53108 GASKET 1 X X
5 TY6654 STARTER 1 X X REMANUFACTURED (NIPPONDENSO NO.
028000-5250)
© 19H2545 CAP SCREW 2 X X (A) 3/8" X 1-3/8"

(A) (ALSO ORDER R76139, 14H732, R77998 AND R77999)

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN US.A. 0422-19



EO4

ENGINE 4
STARTING MOTOR AND FASTENINGS 0422

STARTER COMMUTATOR END FRAME
CODE 3013 STARTING MOTOR, 24-VOLT

RG1172 ‘

N RG1172F

6 6

33

55

ENGINE 99

KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R50923 SHIM AR X X 0.18 MM (.007%)
2 R50924 SHIM AR X X 0.50 MM (.019%)
3 R50925 THRUST WASHER 1 X X
4  ARb54997 FRAME 1 X X
5 R51660 BRACKET 2 X X
6 12H303 LOCK WASHER 2 X X 5/16"
7 R51659 SCREW 2 X X
8 R50912 COVER 1 X X
9 R50931 SCREW 2 X X
10 12H246 LOCK WASHER 6 X X NO. 10
11 24H1283 WASHER 2 X X 7/32" X 1/2" X 0.048"
12 R50930 GASKET 1 X X
13~ R50891 BUSHING 1 X X
14 R65702 BRUSH 4 X X
15 R50929 SCREW 4 X X
16 12H246 LOCK WASHER 4 X X NO. 10
17 R50928 SPRING 4 X X

0422-20 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A. ‘



EO5

ENGINE 4
STARTING MOTOR AND FASTENINGS 0422

STARTER MAIN FRAME AND COIL
CODE 3013 STARTING MOTOR, 24-VOLT

RG1171
‘/”
3’_ \
A
"
-/
RG 1171
66
33
’ 55
ENGINE 99
KEY PART NO. PART NAME Qry  SERIAL NO. DT REMARKS
1 RE15662 FIELD WINDING COIL 1 X X
2 R50913 O-RING 1 X X
3 R50916 WASHER 1 X X
4 12H246 LOCK WASHER 3 X X NO.10
5 R50907 NUT 2 X X
6 24H1283 WASHER 1 X X 7/32" X 1/2" X 0.048"
7 R50914 WASHER 1 X X
8 R50915 O-RING 1 X X
9 R50920 BUSHING 1 X X
10 R50917 WASHER 1 X X
11 R50899 LOCK WASHER 1 X X
12 R50909 NUT 1 X X
13 R56802 BOLT 1 X X
14 R50918 WASHER 1 X X
’ 15 R50919 O-RING 1 X X
16 R50922 O-RING 1 X X
177 ... FRAME 1 X X (SUB TY6654 OR RE15663 AND R76139, THIS
APPLICATION)
18 R50921 SCREW 8 X X
19 R51664 DOWEL PIN 1 X X
20 R50931 SCREW 1 X X

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.SA. 0422-21



EO6

ENGINE 4

RG1169

RG 1169F-

STARTING MOTOR AND FASTENINGS 0422

STARTER DRIVE HOUSING AND ARMATURE
STARTING MOTOR, 24-VOLT

CODE 3013

6 6
33
55
ENGINE 99
KEY  PARTNO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R65700 SCREW 6 X X
2 R50891 BUSHING 1 X X
3 R50892 PLUG 2 X X
4 ARB4335 HOUSING 1 X X
5 R50902 SNAP RING 1 X X
6 R65701 LOCKING COLLAR 1 X X
7 ARB84337 DRIVE 1 X X
8 R51667 WEAR PLATE 2 X X
9 AR67827 ARM 1 X X
10 R50897 SHAFT 1 X X
11 R52387 O-RING 1 X X
12 R50893 SCREW 2 X X
13 12H302 LOCK WASHER 2 XX 1/4
14 AR68430 HOUSING 1 X X
15 R51666 WICK 1 X X
16 R51665 BUSHING 1 X X
17 AR55947 SEAL 1 X X
18 R50906 THRUST WASHER 1 X X
19 ARB84338 ARMATURE 1 X X
20 R50901 WASHER 1 X X
21 12H303 LOCK WASHER 2 X X 5/16"
22 R51661 SCREW 2 X X
23 R50905 WEAR RING 1 X X
0422-22 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN US.A. ‘



EO7

ENGINE 4
STARTING MOTOR AND FASTENINGS 0422

STARTER SOLENOID SWITCH
CODE 3013  STARTING MOTOR, 24-VOLT

TP26025

15
16 17
ﬁs
o0 19 18
TP26025

66
33
55
ENGINE 99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R682%24 GASKET 1 X X
2 R56792 WASHER 1 X X
3 R56793 SHIM 1 X X
4 12H375 LOCK WASHER 1 X X NO.8
5 R51671 NUT 1 X X
6  12H246 LOCK WASHER 1 X X NO.10
7 14H631 NUT 1 X X NO.10
8 AR84334 COVER 1 X X
9 R68222 HOSE 1 X X
10 R51669 SCREW 2 X X
11 24H1305 WASHER 2 X X 13/32" X 13/16" X 0.060"
12 24H1283 WASHER 2 X X 7/32" X 1/2" X 0.048"
13 R50894 O-RING 2 X X
14 RE15058 WIRE 1 X X
’ 15 _R76139 COVER 1 X X
16 R51662 WASHER 1 X X
17 AR55946 SCREW 1 X X
18  14H971 NUT 1 X X 1/20
19 R50899 LOCK WASHER 1 X X
20 R50910 CONNECTOR 1 X X
21 R52385 BOOT 1 X X
22 RE20872 COVER 1 X X (USE WITH RE15663)
23 RE15661 SWITCH 1 X X (NIPPONDENSO 053400-6050)

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A. 0422-23



EO8 ENGINE 4

STARTING MOTOR AND FASTENINGS 0422
STARTING MOTOR
CODE 3014 STARTING MOTOR, 24-VOLT FOR WET CLUTCH

TP25533 ‘

TP25533

66

33

55

ENGINE 99

KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R82830 CONTACT 4 X X
2 RE22243 WIRING LEAD 2 X X
3 RE22242 FIELD WINDING COIL 1 X X
4 RE22241 ARMATURE i X X
5 RE22244 SWITCH 1 X X
6 14H812 NUT 1 X X 3/8"
7 12H304 LOCK WASHER ? X X 378"
8 C2175R STUD 1 X X
9 RE19737 STARTER 1 X X (DELCO-REMY NO. 1998519)
10 R81996 LABEL 1 X X
11 19H1731 CAP SCREW 1 X X 3/8"X1"
12 R71835 GASKET 1 X X

0422-24 OEM ENGINES AND ACCESSORIES - 63590 AND 63597  PC-2299 (30-AUG-89)  LITHO IN U.S.A. ‘




Eog ENGINE 4

STARTING MOTOR AND FASTENINGS 0422
STARTING MOTOR
CODE 3015 STARTING MOTOR, 24-VOLT

TP25537

TP25537
66
33
55
' ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 18H1732 CAP SCREW 2 X X 3/8" X 1-1/4"
2 12H304 LOCK WASHER 3 X X 3/8"
3 RE15718 STARTER 1 X X
4 C2175R STUD 1 X X
5 14H812 NUT 1 X X 3/8"

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN US.A. 0422-25



ENGINE 4

STARTING MOTOR AND FASTENINGS 0422
STARTING MOTOR DRIVE MOTOR AND ARMATURE
CODE 3015 STARTING, MOTOR, 24-VOLT

TP25536

66

33

55

ENGINE 99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R65700 SCREW 6 X X
2 R50891 BUSHING 1 X X
3 R50892 PLUG 1 X X
4 RE16047 STARTER 1 X X
5 R50902 SNAP RING 1 X X
6 R65701 LOCKING COLLAR 1 X X
7 R51667 WEAR PLATE 2 X X
8 AR67827 ARM 1 X X
9 R52387 O-RING 1 X X
10 R50897 SHAFT 1 X X
11 R50893 SCREW 2 X X
12 12H302 LOCK WASHER 2 XX a4
13~ "AR84338 ARMATURE 1 X X
14 AR55946 SCREW 1 X X
15 AR84337 DRIVE 1 X X
16 R76139 COVER 1 X X
17  14H971 NUT 1 X X /2
18 R50899 LOCK WASHER 1 X X
19 R50910 CONNECTOR 1 X X
20 R50906 THRUST WASHER 1 X X
21 R51666 WICK 1 X X FELT, OIL
22 R51665 BUSHING 1 X X CENTER HOUSING
23 ARS55947 SEAL 1 X X
24 AR68731 HOUSING 1 X X CENTER BEARING
25 R51661 SCREW 2 X X
26  12H302 LOCK WASHER 2 X X 1/4°
27 R50901 WASHER 1 X X
28 Rb50905 WEAR RING 1 X X
0422-26 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN USA.



E11

ENGINE 4

STARTING MOTOR AND FASTENINGS 0422
STARTING MOTOR AND MAIN FRAME COIL
CODE 3015 STARTING MOTOR, 24-VOLT

11 13
5
6. oS

T59464

4

<o

159464F

66
33
55
ENGINE 99
KEY PAAT NO. PART NAME ary SERIAL NO. DT REMARKS
1 AR84339 FIELD WINDING COiL 1 X X
2 R50913 O-RING 1 X X
3 R50916 WASHER 1 X X
4 12H246 LOCK WASHER 2 X X NO. 10
5 R50907 NUT 2 X X
6 24H1283 WASHER 1 X X 7/32" X 1/2" X 0.048"
7 R50914 WASHER 1 X X
8 R50915 O-RING 1 X X
9 R50920 BUSHING 1 X X
10 R50917 WASHER 1 X X
11  R50899 LOCK WASHER 1 X X
12 R50909 NUT 1 X X
13 R56802 BOLT 1 X X
14 R50918 WASHER 1 X X
15 R50919 O-RING 1 X X
16 R50922 O-RING 1 X X
17 ... .. HOUSING 1 X X (SUB RE15718)
18 R50921 SCREW 8 X X
19 R51664 DOWEL PIN 1 X X
20 12H246 |LOCK WASHER 1 X X NO. 10
21 R50931 SCREW 1 X X

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A. 0422-27



ENGINE 4

STARTING MOTOR AND FASTENINGS 0422
STARTING MOTOR COMMUTATOR AND END COVER
CODE 3015 STARTING MOTOR, 24-VOLT ‘

T59465

1

66

33

55

ENGINE 99

KEY PART NO. PART NAME Qry  SERIAL NO. DT REMARKS
1 R50923 SHIM 2 X X .18 MM (.007")
2 AR54997 FRAME 1 X X
3 R51660 BRACKET 2 X X
4 12H303 LOCK WASHER 2 X X 5/16"
5 R51659 SCREW 2 X X
6 R50912 COVER 1 X X
7 R50931 SCREW 2 X X
8 12H246 LOCK WASHER 2 X X NO.10
9 24H1283 WASHER 2 X X 7/32" X 1/2" X 0.048"
10 R50930 GASKET 1 X X
11 R50891 BUSHING 1 X X
12 R65702 BRUSH 4 X X
13 R50928 SPRING 4 XX
14 R50929 SCREW 4 X X

0422-28 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-22989 (30-AUG-89)  LITHO IN U.S.A. ‘



E13

ENGINE 4

STARTING MOTOR SOLENOID SWITCH

STARTING MOTOR, 24-VOLT

STARTING MOTOR AND FASTENINGS 0422

T70152
170152
6 6
33
55
ENGINE 99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R52385 BOOT 1 X X
2 ..., HOUSING 1 X X (SUB RE15661)
3 R68224 GASKET 1 X X
4 R56792 WASHER 1 X X
5 R56793 SHIM 1 X X
6 RE20872 COVER 1 X X
7 12H303 LOCK WASHER 2 X X 5/16"
8 R51671 NUT 1 X X
9 12H246 LOCK WASHER 1 X X_NO. 10
10 14H631 NUT 1 X X NO. 10
11 R50894 O-RING 1 X X
12 R51669 SCREW 2 X X
13  12H302 LOCK WASHER 2 X X 1/4
14 24H1305 WASHER 2 X X 13/32" X 13/16" X 0.060"
15 RE15058 WIRE 1 X X
16 R68222 HOSE 1 X X
17 RE15661 SWITCH 1 X X
OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A, 0422-29



E14

ENGINE 4

STARTING MOTOR AND FASTENINGS - 0422

STARTER MOTOR SOLENOID COVER
CODE 3015 STARTING MOTOR, 24-VOLT

TP7689

1
TP7689
66
33
55
ENGINE 99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 14H732 NUT 1 X X 3/8°
2 R76139 COVER 1 X X

0422-30 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89)  LITHO IN U.S.A. ‘



ENGINE 4

STARTING MOTOR AND FASTENINGS 0422
STARTING MOTOR AND ATTACHING PARTS
CODE 3017 STARTING MOTOR, 12-VOLT
CODE 3018 STARTING MOTOR, 24-VOLT

TP25539

TP25539

66
’ 33
55
ENGINE 99
KEY PART NO. PART NAME Qry SERIAL NO. DT REMARKS
1 14H812 NUT 2 X X 3/8"
2 12H304 LOCK WASHER 3 X X 3/8"
3 R55396 STUD 1 X X
4 14H631 NUT 1 X X NO. 10
5 12H246 LOCK WASHER 1 X X NO. 10
6 RE29399 STARTER 1 X X _(A) (CODE 3017) (DELCO-REMY NO. 1993799)
(12-VOLT)
RE29401 STARTER 1 X X (A) (CODE 3018) (DELCO-REMY NO. 1993829)
(24-VOLT)
7 19H1732 CAP SCREW 2 X X 3/8" X 1-1/4"
8 R53108 GASKET 1 X X

’ (A) FOR REPAIR PARTS SEE YOUR DELCO-REMY REPAIR STATION

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A. 0422-31



E1 6 ENGINE 4

FAN DRIVE 0429

FAN BELTS
CODE 2414 FAN BELT, WITH DUAL FAN BELTS
CODE 2419  FAN BELT, WITH POLY VEE DRIVE

TP25956
\
o
=\
— 3
2|
=1
—18
=
AN /
r\:‘“‘:\\;\\\“\\ ?
’ l\\ ‘:\““1\"!“:1‘; ‘? .
N )
- J/
TP25956
66
. 33
55
ENGINE 99
KEY PART NO. PART NAME ary SERIAL NO. DT REMARKS
1 AT24833 BELT SET X X CODE 2414 (SET OF TWO)
2 R98510 BELT 1 X X CODE 2419

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.SA. 0429-1



E17

ENGINE 4

TP22918

FAN DRIVE 0429

FAN DRIVE'
CODE 2302 FAN DRIVE

(

TP22919
66
33
55
ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 19H2128 CAP SCREW 4 X X 3/8"X3"
2 R100771 PULLEY 1 HXXXKX X X (SUB FOR R93151)
R100743 HUB 1 XXXXXX- X X
3 R51684 HUB 1 X X
4 19H2855 CAP SCREW 2 X X 3/8" X 3-1/4
5 RES33353 HOUSING 1 XXXXXX X X
RE40012 HOUSING 1 XXX~ X X
6 28H1892 BUSHING 2 X X 0.622" X 0.840" X 5/8"
7 28H2551 SPACER 1 X X_ 0.423" X 0.675" X 1-1/8"
28H860 WASHER 1 X X 0.423" X 0.675" X 3/8"
8 R96523 NUT 2 X X
9 JD9489 BALL BEARING 1 XXXXXX X X (SUB FOR JD9224)
JD10058 BEARING 1 00KXX- X X
0429-2 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-88)  LITHO IN US.A. ‘



E18

ENGINE 4

TP17831

CODE 1321

CRANKSHAFT DAMPER
DAMPER (6359D AND 6359T)

CODE 1338

DAMPER (6359T)

FAN DRIVE 0429

6 6
33
55
ENGINE 99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 26H27 SHAFT KEY 1 X X
2 RE27602 PULLEY, WITH DAMPENER 1 X X (CODE 1321)
RE30950 IDLER 1 X X (CODE 1338)
3 CD16045 WASHER 1 X X
4 RB84978 CAP SCREW 1 X X
5 H35244 RING 1 X X
6 R81989 SLEEVE 1 X X

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89)

LITHO IN US.A.

0429-3



E19

ENGINE 4

FAN DRIVE 0429

CRANKSHAFT PULLEY

CODE 1314 CRANKSHAFT PULLEY WITH AUXILIARY DRIVE GEAR

CD25718 ‘
CD 25718
66
33
55
ENGINE 99
KEY  PAAT NO. PART NAME aQTY  SERIAL NO. DT REMARKS
1 RE24808 PULLEY, WITH DAMPENER i X X
2 (CD16045 WASHER 1 -218768 X X TK= 12MM (0.472")
R97079 BUSHING 1 218769- X X
3 R8s4978 CAP SCREW 1 X X 172" X 1-3/4"
4 R93347 KEY 1 218768 X X
R93347 KEY 1 218769- X X
0429-4 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T PC-2299 (30-AUG-89)  LITHO IN U.S.A, (



ENGINE 4

FLYWHEEL, HOUSING AND FASTENINGS 0433
ENGINE FLYWHEEL OVERCENTER CLUTCH
CODE 1501 FLYWHEEL WITH OVER-CENTER CLUTCH (6359D)
CODE 1502 FLYWHEEL WITH SPRING LOADED CLUTCH
CODE 1503 FLYWHEEL WITH DAMPER CLUTCH
CODE 1504 FLYWHEEL WITH SPRING LOADED CLUTCH (6359D)
CODE 1505 FLYWHEEL WITH OVER-CENTER CLUTCH
CODE 1514  FLYWHEEL WITH TORQUE CONVERTER
CODE 1518 FLYWHEEL WITH TORQUE CONVERTER
TP25954

TP25554
66
33
55
ENGINE 99
KEY  PART NO. PART NAME Qry  SERIAL NO. DT REMARKS
1  19H2993 CAP SCREW 4 X X
2 T20088 GEAR 1 X X (142 TEETH) CODE 1501, 1502, 1504 AND
1505
3 AT30260 FLYWHEEL 1 X CODE 1501
RE25651 FLYWHEEL 1 X X CODE 1502
AR85994 FLYWHEEL 1 X CODE 1504
RE23941 FLYWHEEL 1 X X CODE 1505
4 19H2993 CAP SCREW 4 X X 1/2" X 1-1/2", CODE 1503, (SUB FOR
R74444, THIS APPLICATION)
5 R28811 GEAR 1 X X (129 TEETH) CODE 1503, 1514 AND 1518
6 RE24452 FLYWHEEL 1 X X CODE 1503
7 T23891 WASHER 4 X X CODE 1503, (SUB FOR T33177, THIS
APPLICATION)
8 T23891 WASHER 4 X X CODE 1501, 1502, 1504, 1505, 1514 AND
1518
9 RE28195 FLYWHEEL 1 X X CODE 1514
RE24451 FLYWHEEL 1 X X CODE 1518

OEM ENGINES AND ACCESSORIES - 6359D AND 63597  PC-2299 (30-AUG-89) LITHO IN U.S.A. 0433-1



E21

ENGINE FLYWHEEL
CODE 1528 FLYWHEEL FOR FLAT CLUTCH

TP22973 ‘

ENGINE 4
FLYWHEEL, HOUSING AND FASTENINGS 0433

TP22973

66

33

55

ENGINE 99

KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 19H2993 CAP SCREW 4 X X HS, SAES, 1/2" X 1-1/2"
2 T23891 WASHER 4 X X
3 R85520 GEAR 1 X X _(138-TEETH)
4 RE252592 FLYWHEEL 1 X X (MARKED R85519)

0433-2 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN US.A. ‘



E22

ENGINE FLYWHEEL
CODE 1530 FLYWHEEL, WITH DELCO GENERATOR DRIVE (6359T)

ENGINE 4

FLYWHEEL, HOUSING AND FASTENINGS 0433

TP25230

4
3
TP25230

66
33
’ 55
ENGINE 99

KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS

1 19H3109 CAP SCREW 4 X HS, SAE 8, 1/2" X 1-1/2°
2 T23891 WASHER 4 X
3 R90034 GEAR 1 X_ (119 TEETH)

4 RE29449 FLYWHEEL 1 X

OEM ENGINES AND ACCESSORIES - 635D AND 6359T  PC-2299 (30-AUG-89) LITHO IN US.A. 0433-3



E23 ENGINE 4

FLYWHEEL, HOUSING AND FASTENINGS 0433
FLYWHEEL HOUSING
CODE 1403 FLYWHEEL HOUSING, SAE NO. 3

TP25875

3
2 v
/
b
TP25875 6

6 6

33

55

99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1. HOUSING 1 X X (SUB RE38348)
2 R27149 O-RING 1 X X
3 AR61533 PLUG 1 X X
4 AT63089 DRAIN PLUG 1 X X
5 15H561 PIPE PLUG 1 X X /2"
6 RE38348 HOUSING 1 X X ({MARKED R63192 OR R98778)
7 RE24959 SEAL 1 X X
8 R97351 GASKET 1 X X (SUB FOR R70483)
9 15H638 PIPE PLUG 1 X X 1/8"
i0  19H2351 CAP SCREW 1 X X 1/zZrxi/2
11 19H1100 CAP SCREW 8 X X 3/8" X 1-3/8"
12 19H1847 CAP SCREW 4 X X 5/8" X 2-1/2"

0433-4 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN US.A.



E24

ENGINE 4
FLYWHEEL, HOUSING AND FASTENINGS 0433

FLYWHEEL HOUSING
CODE 1404 FLYWHEEL HOUSING, SAE NO. 4 (6359D)

TP26387

10
TP26387
66
22
33
ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 19H1847 CAP SCREW 2 X 5/8" X 2-1/2", UPPER RIGHT, (SUB FOR
19H1387)
2 15H638 PIPE PLUG 1 X 1/8"
3 M1746T DRAIN PLUG 1 X
4 T13213 WASHER 1 X (SUB FOR H1058R, THIS APPLICATION)
5 R98777 HOUSING 1 X (SUB FOR R73527)
6 T20089 COVER 1 X
7 R97351 GASKET 1 X (SUB FOR R70483)
8 RE24959 SEAL 1 X
9 T23590 PLUG 1 X
10 19H1923 CAP SCREW 2 X 5/8" X 5-1/2"
11 19H1100 CAP SCREW 8 X 3/8" X 1-3/8"
12 19H2351 CAP SCREW 1 X 1/2" X /2"

OEM ENGINES AND ACCESSORIES - 6353D AND 6359T  PC-2299 (30-AUG-89)  LITHO IN U.S.A. 0433-5



E25 ENGINE 4

FLYWHEEL, HOUSING AND FASTENINGS 0433
FLYWHEEL HOUSING
FLYWHEEL HOUSING SAE NO. 2

CODE 1405

TP26035

TP26035
66
33
55
ENGINE 99
KEY  PAAT NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 B3362R CAP 1 X X
2 B3285R WASHER 1 X X
3  T22537 FITTING 1 XX
4 T13213 WASHER 1 X X
5 T22536 GEAR 1 X X
6 R58967 HOUSING 1 X X
7 R27149 O-RING 1 X X
8 AR61533 PLUG 1 X X
9 R97351 GASKET 1 X X _ {SUB FOR R49516 AND R70483)
10 RE24959 SEAL 1 X X (SUB FOR RE17831)
11 19H2351 CAP SCREW 1 X X 1/2°X1/2"
12 19H1847 CAP SCREW 4 X X 5/8" X 2-1/2"
i3 19H1100 CAP SCREW 8 X X 3/8 X 1-3/8"
0433-6 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN US.A.



FO1

ENGINE 4

TP26036

FLYWHEEL HOUSING
CODE 1410 FLYWHEEL HOUSING, WITH TORQUE CONVERTER

FLYWHEEL, HOUSING AND FASTENINGS 0433

b
TP26036
66
33
55
ENGINE 99
KEY PART NO. PART NAME ary SERIAL NO. DT REMARKS
1 B3362R CAP 1 X X
2 B3285R WASHER 1 X X
3  T22537 FITTING 11 X X
4  H1058R WASHER 1 X X
5 T22536 GEAR 1 X X
6 19H1847 CAP SCREW 4 X X 5/8" X 21/2"
7 19H1100 CAP SCREW 8 X X 3/8"X1-3/8"
8 R76741 HOUSING 1 X X
9 R27149 O-RING 1 X X
10 AR61533 PLUG 1 X X
11 R97351 GASKET 1 X X
12 19H2351 CAP SCREW 1 X X _1/2" X 1/2", (SUB FOR T20090)
13 T13518 CAP 1 X X
14 15H560 PIPE PLUG 1 X X 1/16"
15  RE24959 SEAL 1 X X
16 15H638 PIPE PLUG 1 X X t/8"

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89)

LITHO IN U.S.A.

0433-7



FO2

ENGINE 4

FLYWHEEL, HOUSING AND FASTENINGS 0433

FLYWHEEL HOUSING
CODE 1411 FLYWHEEL HOUSING

TP26037

<

=

TP269237

6 6

33

55

ENGINE 99

KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 15H638 PIPE PLUG 1 X X 1/8"
2 T26565 DOWEL PIN 2 X X
3 R54621 HOUSING 1 X X
4 R27149 O-RING 1 X X
5 AR61533 PLUG 1 X X
6 19H2351 CAP SCREW 1 X X 1/2" X 1/2"
7 R97351 GASKET 1 X X
8 19H1100 CAP SCREW 8 X X 3/8"X1-3/8"
9 RE24959 SEAL 1 X X

0433-8 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN USA.



FO3

ENGINE 4

TP23152

FLYWHEEL, HOUSING AND FASTENINGS 0433
FLYWHEEL HOUSING
CODE 1420 FLYWHEEL HOUSING, SAE NO. 2

TP.23_1'52 A 7

6 6
33
55
ENGINE 99
KEY PART NO. PART NAME ary SERIAL NO. DT REMARKS
1 19H1100 CAP SCREW 8 X X 3/8"X1.3/8"
2 R100149 HOUSING 1 X X (SUB FOR R93534)
3 R27149 O-RING 1 X X
4 AR61533 PLUG 1 X X
5 R97351 GASKET 1 X X (SUB FOR R90182)
6 19H2351 CAP SCREW 1 X X 1/27 X2
7 R89195 PLATE 1 X X
8 19H1227 CAP SCREW 2 X X 1/4"X 1/2"
9 19H1847 CAP SCREW 4 X X 5/8"X21/2"
10 RE24959 SEAL 1 X X

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN USA. 0433-9



FO4

ENGINE 4

FLYWHEEL, HOUSING AND FASTENINGS 0433

FLYWHEEL HOUSING

CODE 1421 FLYWHEEL HOUSING, SEALED
TP25888
e
s : ' 5
7/ S~ -
7 7
TP25888
66
33
55
ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 15H638 PIPE PLUG 1 X X 1/8°
2 R79635 HOUSING 1 X X
3 R27149 O-RING 1 X X
4  AR61533 PLUG 1 X X
5 19H2351 CAP SCREW 1 X X 12" X i/2"
6 R97351 GASKET 1 X X
7 15H561 PIPE PLUG 1 X X /2"
8 19H1847 CAP SCREW 4 X X 5/8"X2-1/2"
9  19H1100 CAP SCREW 8 X X 8/8" X 1-3/8"
10 RE2J40959 SEAL i X X
0433-10 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2209 (30-AUG-89)  LITHO IN US.A.



FO5

ENGINE FLYWHEEL HOUSING
CODE 1422 FLYWHEEL HOUSING, SAE NO. 1 (6359T)

ENGINE 4
FLYWHEEL, HOUSING AND FASTENINGS 0433

TP25226

TP25226

66
33
) ¥
’ ENGINE 99

KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 B3362R CAP 1 X
2 B3285R WASHER 1 X
3 R90027 ADAPTER 1 X

4 T13213 WASHER 1 X 57/64" X 1-3/16" X 0.064"
5 R90029 PINION 1 X
6 19H1847 CAP SCREW 1 X 5/8" X 2-1/2"
7 19H1847 CAP SCREW 3 X 5/8" X 2-1/2", (SUB FOR 19H1387, THIS
APPLICATION)
8 19H1100 CAP SCREW 8 X 3/8" X 1-3/8"

9 RB89849 HOUSING 1 X

10 R97351 GASKET 1 X (SUB FOR R70483)
11 T20089 COVER 1 X

12 19H2351 CAP SCREW 1 X 1/2" X 1/2°

' 13 RE24959 SEAL 1 X

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PG-2299 (30-AUG-89) UITHO IN US.A. 0433-11



FOG ENGINE 4

FLYWHEEL, HOUSING AND FASTENINGS 0433
FLYWHEEL HOUSING
CODE 1425 FLYWHEEL HOUSING, WITH TORQUE CONVERTER, SAE NO. 3

TP26768 ‘

TP26768
66
33
55
ENGINE 99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1  R100698 HOUSING 1 X X (SUB FOR R94036)
2 R27149 O-RING 1 X X
3 AR61533 PLUG 1 X X
4 RE24959 SEAL 1 X X
5 R97351 GASKET 1 X X
6 19H1227 CAP SCREW 2 X X _ 1/4"X 1/2"
7 RB89195 PLATE 1 X X
8 15H561 PIPE PLUG 1 X X 1/2r
9 19H1847 CAP SCREW 4 X X 5/8"X21/2"
10 19H1100 CAP SCREW 8 X X 3/8" X 1-3/8"
11 15H638 PIPE PLUG 1 X X 1/8"

0433-12 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN USA. ‘



ENGINE 4

FLYWHEEL, HOUSING AND FASTENINGS 043¢
MECHANICAL TACHOMETER DRIVE
TP26388

'§9~*~.1
S,

| .
]

’ P - \
S’ re ”77 ~ ~
y,
e (dEh ~J
p "’O y \ \V| 5
B . '# (’d !
I fﬁ', ‘o o \\0\
O L MR A
! h% Il' /,’ lp 1
ﬁ:> tﬁﬁl lg/ 9
,'. 1y ¢ £ f
® ol '0 fx =
«
\\“§>~—’
TP26388
66
33
t
KEY  PART NO. PART NAME QTY  SERIAL NO. DT AEMARKS
1 B3362R CAP 1 X X
2 B3285R WASHER 1 X X
3 T22537 FITTING 1 X X
4 T13213 WASHER 1 X X
5 T22536 GEAR 1 X X

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN US.A. 0433-13



FO8

ENGINE 4

TP26061

GASKET REPLACEMENT KITS 0452
ENGINE CYLINDER HEAD REMOVAL GASKET SET

14

-

QOO JC )

O oo JO ooUo o O JO ocl(o o OLJO o
°0°0/L0001\000/\000/\000JL00 3

TP26061
66
33
55
’ ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R54638 GASKET 1 X X THERMOSTAT COVER
2 R75728 GASKET 1 X X ROCKER ARM COVER
3 R92426 GASKET 1 X X CYLINDER HEAD
4 RB9879 GASKET 1 X X TURBOCHARGER, (SUB FOR R55509)
5 R81275 GASKET 2 X X AIR INLET
6 R56461 O-RING 2 X X WATER BYPASS TUBE
7 R56905 O-RING 1 X X
8 R87627 O-RING 12 X X VALVE STEM
9 R56463 O-RING 1 X X VENT TUBE
10 R9O0658 GASKET 6 X X EXHAUST MANIFOLD
11 R97349 GASKET 1 X X TURBOCHARGER OIL OUTLET
12 R97348 GASKET 1 X X TURBOCHARGER OIL INLET
13 R54641 GASKET 1 X X THERMOSTAT HOUSING WATER OUTLET
14 RE38852 1 X X

OEM ENGINES AND ACCESSORIES - 6359D AND 63597  PC-2299 (30-AUG-89) LITHO IN U.S.A. 0452-1



FO9

ENGINE 4

GASKET REPLACEMENT KITS 0452
ENGINE OVERHAUL GASKET SET

TP26062
26
N\ D0\ 5o\ Do
£ 3009000 o°o 0°0 ogooogo /22
<) o [+
°0 Q0° OJ 0o Of 0o
N\ NN NN
23 24 25 5
TP26062 :
THIS PARTS LISTING IS CONTINUED
0452-2 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A.




F10

ENGINE 4

ENGINE OVERHAUL GASKET SET

GASKET REPLACEMENT KITS 0452

66
33
55
ENGINE 99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
i R75728 GASKET 1 X X ROCKER ARM COVER
2 R90648 GASKET 1 X X CYLINDER BLOCK PLATE
3 T20243 GASKET 1 X X WATER PUMP
4 R97454 GASKET 1 X X TIMING GEAR COVER
5 R61871 O-RING 1 X X OIL PUMP INTAKE TO OIL PUMP HOUSING
6 R54641 GASKET 1 X X THERMOSTAT HOUSING WATER OUTLET
7 R74354 O-RING 1 X X OIL PUMP OUTLET TUBE
R27564 O-RING 1 X X OIL PUMP QUTLET TUBE
8 R56463 O-RING 1 X X VENT TUBE
9 T20328 GASKET 1 X X OIL FILLER CAP
10 RO7351 GASKET 1 X X FLYWHEEL HOUSING
11 R97348 GASKET 1 X X TURBOCHARGER OIL INLET
12 R97349 GASKET 1 X X TURBOCHARGER OIL OUTLET
13 R89879 GASKET 1 X X TURBOCHARGER, (SUB FOR R55509)
14 R54638 GASKET 1 X X THERMOSTAT COVER
15 T20273 GASKET 1 X X TIMING GEAR COVER OPENING COVER
16 R97350 GASKET 1 X X FUEL PUMP
17 R97352 GASKET 1 X X OIL FILLER INLET
18 R97773 GASKET 1 X X INJECTION PUMP COVER
19 R90658 GASKET 6 X X EXHAUST MANIFOLD
20 R81275 GASKET 2 X X _AIRINLET
21 120205 GASKET 1 X X OIL PAN (USE IF AVAILABLE)
R97344 GASKET 1 X X OIL PAN, (SUB FOR T20205)
22 R92426 GASKET 1 X X __CYLINDER HEAD
23 R87627 O-RING 12 X X VALVE STEM
24 R56461 O-RING 1 X X THERMOSTAT BYPASS TUBE
R56461 O-RING 1 X X WATER PUMP BYPASS TUBE
25 R70956 WASHER 1 X X OIL COOLER
26 RE38858 1 X X (ALSO ORDER (6) AR65507 CYLINDER LINER
PACKING KITS)
OEM ENGINES AND ACCESSORIES - 6359D AND 6358T  PC-2299 (30-AUG-89)  LITHO IN U.S.A. 0452-



F12

ENGINE AUXILIARY SYSTEM 5 »

TP2263

COLD WEATHER STARTING AIDS 0505

ENGINE COOLANT HEATER
CODE 2601 ENGINE COOLANT HEATER
CODE 2602 ENGINE COOLANT HEATER

TP2263

66
33
55
ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 AR50411 WIRING LEAD 1 X X CODE 2601 (110-VOLT)
AR87079 POWER CORD 1 X X CODE 2602 (220-VOLT)
2 R54510 CAP 1 X X
3 R54511 NUT 1 X X
4 R54123 ADAPTER 1 X X
5 R47693 GASKET 1 X X
6 U13639 O-RING 1 X X
7 AR62399 COOLANT HEATER 1 X X CODE 2601 (110-VOLT)
AR103807 HEATER 1 X X _CODE 2602 (220-VOLT)
8 AR624927 COOLANT HEATER 17 X X CODE 2601 (110-VOLT)
AR103806 COOLANT HEATER 1 X X CODE 2602 (220-VOLT)
0505-2

OEM ENGINES AND ACCESSORIES - 6359D AND 63597  PC-2299 (30-AUG-89)

LITHO IN US.A. ‘



F13

FAN BLADE ASSEMBLY

ENGINE AUXILIARY SYSTEM 5
COOLING SYSTEMS 0510

TP14662
TP14662
66
33
55
’ 99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R81876 SPACER 1 X (3-1/4" LONG)
R81911 SPACER 1 X (2-1/2" LONG)
2 AT24834 BLOWER FAN 1 X __SIX BLADE BLOWER
3 19H1912 CAP SCREW 4 X 3/8" X 3-1/2", (USE WITH R81911)
19H3598 CAP SCREW 4 X HS, SAE 8, 3/8" X 4-3/4", (USE WITH
R81876)
4 12H304 LOCK WASHER 4 X 3/8"
5 RE20378 BLOWER FAN 17 X WITH WARNING DECAL
6 AR48871 SUCTION FAN 1 X __SIX BLADE SUCTION
7 RE20377 SUCTION FAN 1 X WITH WARNING DECAL

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN US.A. 0510-1



F14

ENGINE AUXILIARY SYSTEM 5 .
COOLING SYSTEMS 0510

BLOWER AND SUCTION FAN BLADE

TP17013 ‘
: / 4 6
2
1 \@
TP17013
66
33
55
99
KEY PART NO. PART NAME ary SERIAL NO. DT REMARKS
1 1BH1731 CAP SCREW 4 X X 378" X1"
2 12H304 LOCK WASHER 4 X X 378"
3 __AT31819 BLOWER FAN 1 X_X_EIGHT-BLADE BLOWER
4 RE18639 FAN 1 X X WITH WARNING DECAL
5 ARg98090 SUCTION FAN 1 X X SIX-BLADE SUCTION
6 RE18840 FAN 1 X X WITH WARNING DECAL

0510-2 OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2209 (30-AUG-89)  LITHO IN US.A. ‘




F15

ENGINE AUXILIARY SYSTEM 5
COOLING SYSTEMS 0510

BLOWER AND SUCTION FAN BLADE
TP14666

TP14666
6 6
33
55
' ENGINE 99

KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS

1 19H1912 CAP SCREW 4 X 3/8" X 3-1/2"

2 12H304 LOCK WASHER 4 X 3/8"

3 AT31819 BLOWER FAN 1 X EIGHT BLADE BLOWER

4 R81911 SPACER 1 X

5 RE20475 FAN 7 X WITH WARNING DECAL

6 AR98090 SUCTION FAN 1 X SIX BLADE SUCTION

7 RE20476 FAN 1 X WITH WARNING DECAL

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89)  LITHO IN US.A. 0510-3



F16

ENGINE AUXILIARY SYSTEM 5
COOLING SYSTEMS 0510

TP19486

RADIATOR MOUNTING KIT

5{9‘»
- o>
- -\ 6" lr"'v;’/?n. N
-— ) ~N %J‘l“’,ﬁ,/,n —24
e f)' :‘f’f) ‘J\\‘ :’r :,'.‘
-
! i‘}‘rg" X *{4’:'1{‘»’( -
_ TR \\‘,1"’71'
- —4 T s 1
l | ' "/If" 1
4, é@% A~ s 6
i
oo, — @< - — :: ~"1 : /
4
— — ; :0.. ( :’ ; : ' ?7
@w : (';, @\::_—\::@\@ ? 'v" : o j da
P o 5 N o, Wit
-
1 @9 /e i552) : / 9
¢ ff |
i 4
(W
R/
TP19486
66
33
55
99
KEY  PART NO. PART NAME QrY  SERIAL NO. DT AEMARKS
T 19H1732 CAP SCREW 6 X 3/8" X 1-1/4"
2 R81914 BRACKET 1 X TO WATER PUMP PLATE (UPPER)
3 R81913 BRACKET 2 X TO RADIATOR (UPPER)
4 12H304 LOCK WASHER 6 X 3/8"
5 14H1047 NUT 4 X 7/16"
6 19H1819 CAP SCREW 2 X 3/8" X 2-1/8"
7 24H1309 WASHER 2 X 13/32" X 1-1716" X 0.120"
8 F2411R SPRING ASSEMBLY 2 X
9 R26417 SPACER 2 X
10 R26413 STRAP 2 X
11 R81878 BRACKET 2 X
12 19H1777 CAP SCREW 6 X 1/2" X 1-3/4"
13  12H294 LOCK WASHER 4 X 5/8"
14 14H1076 NUT 2 X 3/8"
15 R81879 SUPPORT 2 X {L.H. NOT ILLUSTRATED)
16 24H1625 WASHER 4 X 17/32" X 1" X 0.120"
17 12H301 LOCK WASHER 6 X 1/2"
18 14H1040 NUT 6 X 1z
19 R81885 BRACKET 1 X LOWER RADIATOR SUPPORT
20 19H1756 CAP SCREW 2 X 5/8"X1-1/2"
21 19H2358 CAP SCREW 2 X_9/16" X 2-1/4"
22 12H317 LOCK WASHER 2 X 9/16"
23 14H886 NUT 2 X 9/16"
24 RE20477 RADIATOR 1 X
0510-4 OEM ENGINES AND ACCESSORIES - 6359D AND 63597  PC-2209 (30-AUG-89)  LITHO IN US.A. ‘




F17

ENGINE AUXILIARY SYSTEM 5

COOLING SYSTEMS 0510

RADIATOR, FAN SHROUD AND GUARD KIT

TP14680
2
6
N -
3 —
o N
W
&7
Qv
o
TP14680 J
66
33
55
99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 AR21999 CLAMP 3 X X (SUB FOR AR21840, THIS APPLICATION)
2 R81912 HOSE 1 X X
3 RE20380 GUARD 1 X X
4 RE20381 SHROUD 1 X X
5 R27209 COVER 1 X X
6 AR28482 CAP 1 X X
7 RE15427 FILLER NECK 1 X X
8 RE21429 RADIATOR 1 X X
9 124302 LOCK WASHER 6 X X _1/4°
10 37H79 SCREW 6 X X
11 AT13740 DRAIN VALVE 1 X X
12 24H1882 WASHER 4 X X 17/32" X 3/4" X 0.060"
137 19H2284 CAP SCREW 4 X X 3/8" X 7/8"
14 AR21999 CLAMP 1 X X
15 R61433 HOSE 1 X X
’ 16 REZ1428 KIT 1 X X RADIATOR
OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A. 0510-5



F18

ENGINE AUXILIARY SYSTEM £
INTAKE SYSTEM 052C

AIR CLEANER MOUNTING KIT

TP19353

TP19353

66
33
55
’ 99
KEY PART NO. PART NAME QrYy SERIAL NO. DT REMARKS
T AR72337 CAP 1 X
2 C16054 CLAMP 1 X
3 AT43866 HOSE 1 X
4 19H3131 CAP SCREW 2 X 5/16" X 2"
5 T90155 CLAMP 2 X
6 AR21842 CLAMP 1 X
7 15H638 PIPE PLUG 1 X SQ.HD, 1/8"
8 AT25242 CLAMP 1 X
9 T32688 LOCK NUT 2 X 5/16"
10 12H304 LOCK WASHER 2 X 3/8"
11 R56902 LABEL 1 X
12 RE23056 KIT 7 X (SUB AR94140 OR AR94141)

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89)  LITHO IN U.S.A. 0520-1



F19

REPLACEMENT AIR CLEANER AND MOUNTING KIT

ENGINE AUXILIARY SYSTEM 5
INTAKE SYSTEM 0520

TP2805

gy || 9%
- 2
TP2805
66
33
55
99
KEY PART NO. PART NAME aQry SERIAL NO. DT REMARKS
1 AR72337 CAP 1 X
2 C16054 CLAMP 1 X
3 _AR99578 AIR CLEANER 1 X
4 19H3131 CAP SCREW 2 X 5/16" X 2"
5 T90155 CLAMP 2 X
6 AR21842 CLAMP 1 X
7 7145015 HOSE 1 X
8 AT25242 CLAMP 1 X
9 T32688 LOCK NUT 2 X 5/16"
10 12H304 LOCK WASHER 2 X 3/8"
11  R56902 LABEL 1 X
12 AR94140 AIR CLEANER 1 X

0520-2 OEM ENGINES AND ACCESSORIES - 635D AND 6359T  PC-2299 (30-AUG-89) LITHO IN US.A.



F20

REPLACEMENT AIR CLEANER AND MOUNTING KIT

ENGINE AUXILIARY SYSTEM §
INTAKE SYSTEM 0520

TP2809

/
L . TP2809
6 6
53
35
99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 AR72337 CAP 1 X
2 (C16054 CLAMP 1 X
3 AR99578 AIR CLEANER 1 X
4 19H3131 CAP SCREW 2 X 5/16"X 2"
5 T90155 CLAMP 2 X
_ 6__AR21842 CLAMP 1 X
7 AT43866 HOSE 1 X
8 15H638 PIPE PLUG 1 X SQ.HD, 1/8"
9 AT25242 CLAMP 1 X
10 T32688 LOCK NUT 2 X 5/16"
11 12H304 LLOCK WASHER 2 X 3/8"
12 R56902 LABEL 1 X
713 AR941471 AIR CLEANER 7 X

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A. 0520-



F21

ENGINE AUXILIARY SYSTEM 5

TP2812

INTAKE SYSTEM 0520

AIR CLEANER AND ELEMENTS

TP2812
66
33
55
99
KEY  PAAT NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 R28633 BOLTY 1 X
2 AR40146 CLAMP 1 X
3 AH21420 CAP 1 X
4 R36698 COVER 1 X
5 AH20849 WING NUT 2 X
6 AT35155 FILTER ELEMENT 1 X
7 AT31227 FILTER ELEMENT 1 X
8 ........ AIR CLEANER 1 X (SUB AR99578)
9 AR99578 AIR CLEANER 1 X
0520-4 OEM ENGINES AND ACCESSORIES - 6359D AND 63597 PC-2299 (30-AUG-89)  LITHO IN US.A. ‘



F23

ELECTRICAL SYSTEM

16

TP26028

CODE 3109

ALTERNATOR, REGULATOR AND CHARGING SYSTEM WIRING 1672
ALTERNATOR AND SHIELD

CODE 3101  ALTERNATOR, 65-AMPERE SEALED
ALTERNATOR, 65-AMPERE SEALED WITH AUXILIARY DRIVE GEAR

TP26028
6 6
33
55
ENGINE 99
KEY PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 TY6678 ALTERNATOR 1 X X (65-AMP) (SUB FOR AT103344 AND AT125414,
THIS APPLICATION)
2 T29096 SHEAVE 1 X X CODE 3101 AND 3109
3 14M7165 LOCK NUT 1 X X M6
4 14M7375 NUT 2 X X M5
5 AT107970 WIRING HARNESS 1 X X _(USE WHEN TY6678 IS INSTALLED AS A
REPLACEMENT PART
6 14M7375 NUT 1 X X M5
7 19M7163 CAP SCREW 1 X X M8X25
8 12H303 LOCK WASHER 1 X X 5/16"
9 24H1621 WASHER 1 X X 11/32° X 1" X 0.194"
10 R56012 SHIELD 1 X X
11 28H2547 SPACER 1 X X
12 12M7066 LOCK WASHER 1 X X 10.200MM
13 19M7329 CAP SCREW 1 X X M10 X 75, CODE 3101 AND 3109
14 14M7274 NUT 1 X X M10
15 AU42892 WIRING LEAD 1 X X (USE WHEN TY6678 IS INSTALLED AS A

REPLACEMENT PART)

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89)

LITHO IN U.S.A.

1672-1



GO1 |
ELECTRICAL SYSTEM 18

TP26725

ALTERNATOR, REGULATOR AND CHARGING SYSTEM WIRING 1672
ALTERNATOR

CODE 3111 ALTERNATOR, 78-AMPERE
CODE 3114 ALTERNATOR, 78-AMPERE
CODE 3115 ALTERNATOR, 78-AMPERE
-S> v
TP26725

66
33
55
ENGINE 99
KEY PART NO. PART NAME QTrY  SERIAL NO. DT REMARKS
1 R87764 FAN 1 X X
2 T42171 PULLEY 1 X X CODE 3111 AND 3114
3 14M7165 LOCK NUT 1 X X M6
4 14M7375 NUT 2 X X M5
5 AR55283 WIRING HARNESS 1 X X CODE 3115
6 14M7375 NUT 1 X X M5
7 19M7163 CAP SCREW 1 X X M8 X 25, CODE 3111 AND 3114
19M7164 CAP SCREW 1 X X M8 X 50, CODE 3115
8  12H303 LOCK WASHER 1 X X 5/16"
9 24H1621 WASHER 1 X X 11/32" X 1" X 0.194°
10 R56012 SHIELD 1 X X CODE 3111 AND 3114
R100846 SHIELD 1 X X CODE 3115
11 28H2547 SPACER 1 X X CODE 3110 AND 3111
12  12M7066 LOCK WASHER 1 X X 10.200MM
13 19M7668 CAP SCREW 1 X X M10 X 100, CODES 3110 AND 3111
19M7329 CAP SCREW 1 X X M10 X 75, CODES 3114 AND 3115
14 14M7274 NUT 1 X X M10, CODE 3111 AND 3114
14M7273 NUT 1 X X M8, CODE 3115
15 RE31694 ALTERNATOR 1 X X (DELCO-REMY NO. 1101345) (FOR SERVICE
PARTS, SEE DELCO-REMY REPAIR STATION)
16 R94351 OIL LINE 1 X X CODE 3115
17 R94350 OiL LINE 1 X X CODE 3115
18 28H1878 SPACER 1 X X 0.493" X 0.675" X 7/16", CODE 3115
19 19H2855 CAP SCREW 1 X X
20 24H1685 WASHER 1 X X
21 28H1953 SPACER 1 X X
1672-4 OEM ENGINES AND ACCESSORIES - 6359D AND 63597  PC-2299 (30-AUG-89) LITHO IN US.A.



GO02

ELECTRICAL SYSTEM 16

ALTERNATOR, REGULATOR AND CHARGING SYSTEM WIRING 1672
ALTERNATOR ATTACHING PARTS AND SHIELD
CODE 3117  ALTERNATOR, 24-VOLT (45-AMPERE)
CODE 3119  ALTERNATOR, 24-VOLT (45-AMPERE)

TP26033

TP26033
6 6
33
55
’ ENGINE 99
KEY  PART NO. PART NAME QTY  SERIAL NO. DT REMARKS
1 19M7163 CAP SCREW 1 X X M8 X25
2 24H1621 WASHER 1 X X 11/32" X 1" X 0.194"
12H303 LOCK WASHER 1 X X 5/16"
3 24M7055 WASHER 1 X X 8.400 X 17 X 1.600MM
4 TY6680 ALTERNATOR 1 X X REMANUFACTURED, (SUB FOR AT115049 AND
AT125430) (42-AMPERE)
5 19M7329 CAP SCREW 1 X X MI0X75
6 24H1621 WASHER 1 X X 11/32" X 1" X 0.194"
12M7066 LOCK WASHER 1 X X 10.200MM
7 R56012 SHIELD 1 X X
8 14M7274 NUT 1 X X M10

OEM ENGINES AND ACCESSORIES - 63590 AND 6359T  PC-2299 (30-AUG-89)  LITHO IN U.S.A. 1672-5



GO3 |
ELECTRICAL SYSTEM 16

TP25562

ALTERNATOR, REGULATOR AND CHARGING SYSTEM WIRING 1672
ALTERNATOR
CODE 3117  ALTERNATOR, 24-VOLT (45-AMP)
CODE 3119  ALTERNATOR, 24-VOLT (45-AMP)
(MOTOROLA NO. 70D42179T02)

D

N

s

i [P
[N r‘--;f./{

. 2: y
A

~
LR d

o~

TP25562

THIS PARTS LISTING IS CONTINUED

1672-6

OEM ENGINES AND ACCESSORIES - 6359D AND 63587  PC-2299 (30-AUG-89) LITHO IN U.S.A.



GO4

ELECTRICAL SYSTEM 16

CODE 3117
CODE 3119

ALTERNATOR, REGULATOR AND CHARGING SYSTEM WIRING 1672
ALTERNATOR

(MOTOROLA NO. 70D42179T02)

ENGINE

ALTERNATOR, 24-VOLT (45-AMP)
ALTERNATOR, 24-VOLT (45-AMP)

66
33
55
99
KEY PART NO. PART NAME ary SERIAL NO. DT REMARKS
1 W36250 NUT 1 X X
2 R60492 FAN 1 X X
3 T25343 BUSHING 1 X X
4 JD9449 BEARING 2 X X
5 26H9 SHAFT KEY 2 X X 1/8" X 5/8"
6 T50860 RING 1 X X
7 AT104092 RECTIFIER 1 X X
8 AT120668 REGULATOR 1 X X
9 AT104090 HOLDER 1 X X
10 T103177 GASKET 1 X X
11 T103118 COVER 1 X X
12 729096 SHEAVE 1 X X
137 TY6680 ALTERNATOR 1 X X REMANUFACTURED, (SUB FOR AT115049 AND
AT125430) (42-AMPERE)
14 14M7375 NUT 2 X X M5
15 AT107970 WIRING HARNESS 1 X X
16  AU42892 WIRING LEAD 1 X X
17 14M7165 LOCK NUT 1 X X M6
OEM ENGINES AND ACCESSORIES - 63590 AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A. 1672-7



GO7
ELECTRICAL SYSTEM 16

TP25660

'. RN
R R Y
s

i b e
Y

ALTERNATOR, REGULATOR AND CHARGING SYSTEM WIRING 1672

ALTERNATOR MOUNTING BRACKETS

ALTERNATOR MOUNTING BRACKET

=

o750

3%

2, Sy N Y P
.
"

3

TP25660:
6 6
33
55
ENGINE 99
KEY PART NO. PART NAME QrYy  SERIAL NO. DT REMARKS
1 12H304 LOCK WASHER 1 X X 3/8"
2 19H2855 CAP SCREW 1 X X 3/8" X 3-1/4"
19H2023 CAP SCREW 1 X X 3/8"X3-1/4"
3 T32853 STRAP 1 X X
4 28H1523 BUSHING 2 X X 0.493" X 0.675" X 13/16", 3/8" X 1"
5 19H1912 CAP SCREW 2 X X _ 3/8" X 3-1/2"
19H2128 CAP SCREW 2 X X 3/8X3
6 T20202 BRACKET 1 X X
7 R59962 BRACKET 1 X X
8 14H812 NUT 2 X X 3/8°
9 24H1304 WASHER 1 X X 13/32" X 23/32" X 0.120"
10 24H1304 WASHER 2 X X 13/32" X 23/32" X 0.120"
11 28H1953 SPACER 1 X X 0.493" X 0.675" X 1-7/16"
1672-10

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A.



GO8

ELECTRICAL SYSTEM 16

RWP3870

WIRE LEAD KIT

WIRING HARNESS AND SWITCHES 1674

adneg

»

-

V. iy éy %’\
ﬁ\ «\ N

LA

n

©

-

(=]
.;‘_,7
@é‘

_57

RWP3870

1674-2

THIS PARTS LISTING 1S CONTINUED

OEM ENGINES AND ACCESSOCRIES - 6359D AND 6359T  PC-2299 (30-AUG-89)

LITHO IN U.S.A. ‘



G09

ELECTRICAL SYSTEM 1€

WIRING HARNESS AND SWITCHES 1674

WIRE LEAD KIT
66
33
55
TRACTOR 99
KEY PART NO. PART NAME aQry SERIAL NO. DT REMARKS
i1 T28583 RECEPTACLE 1 X X (B)
2 M43835 FLAT CONNECTOR 1 X X (B)
3 R77476 CONNECTOR 1 X X (A
4 R77477 CONNECTOR 1 X X (A)
5 R77479 CONNECTOR 1 X X (A)
6 R77480 CONNECTOR 1 X X (A
7 R77481 CONNECTOR 1 X X (A)
8 R77482 CONNECTOR 1 X X
9 H104855 CONNECTOR 1 X X

10 U46662 TERMINAL 1 X X B F

11 N115096 TERMINAL 1 X X (G) (PKG. OF 15)

12 T28585 TERMINAL 1 X X (B

13 R77475 CONNECTOR 1 X X (B)

14 T28586 CONNECTOR 1 X X (A)

15 R77478 CONNECTOR 1 X X (A

16 R77483 CONNECTOR 1 X X

17 R48887 RECEPTACLE 1 X X

18 T34067 TERMINAL 1 X X (E) (P

19 R77484 TERMINAL 1 X X (G) (PKG. OF 15)

20 U46370 CONNECTOR 1 X X (B)

21 R77485 TERMINAL 1 XX (©®@E

22 R77486 TERMINAL 1 XX (E) (P

23 R77487 CONNECTOR 1 X X (B)

24 R66321 WIRING LEAD 1 X X 15M (50 FT.) 10 GA.
R66320 WIRING LEAD 1 X X 30.5M (100 FT.) 12 GA.
R77501 WIRE 1 X X 30.5M (100 FT.) 14 GA.
R77500 WIRE 1 X X 30.5M (100 FT.) 16 GA.
R774389 WIRE 1 X X 30.5M (100 FT1.) 18 GA.
R77498 WIRE 1 X X 30.5M (100 FT.) 20 GA.

25 R77462 PIN CONTACT 1 X X _(PKG. OF 40) (20-22 OR 24 GA. WIRE)

26 R77464 PIN CONTACT 1 X X (H) (PKG. OF 50)

27 R77456 RECEPTACLE 1 X X (37 WAY)

28 R77458 RETAINER 1 X X _(A) (SIZE 23)

R77459 RETAINER 1 X X (A) (SIZE 17)
R77460 RETAINER 1 X X (A) (SIZE 13)
R77461 <# RETAINER 1 X X (A) (SIZE 11)

29 R77457 ELECTRICAL PLUG 1 X X (37 WAY)

30 R77463 SOCKET CONTACT 1 X X (PKG. OF 40) (20-22 OR 24 GA. WIRE)

31 R77465 SOCKET CONTACT 1 X X _(H) (PKG. OF 50)

32 R77468 TERMINAL 1 X X (PKG. OF 5)

33 R77466 CONNECTOR 1 X X (A)

34 R77467 CONNECTOR 1 X X (A)

{A) PKG. OF 2
(B) PKG. OF 3

(C) PKG. OF 10

(D) PKG. OF 20

(E) PKG. OF 25

(F) 14 OR 16 GA. WIRE
(G) 10 OR 12 GA. WIRE
(H) 14-16 OR 18 GA. WIRE

OEM ENGINES AND ACCESSORIES - 6359D AND 63597  PC-2299 (30-AUG-89)

LITHO IN U.S.A.

1674-



G10

ELECTRICAL SYSTEM 16

RwWP3870

WIRE LEAD KIT-CONTINUED

WIRING HARNESS AND SWITCHES 1674

@ [
3

RWP3870

1674-4

THIS PARTS LISTING IS CONTINUED

OEM ENGINES AND ACCESSORIES - 6359D AND 6359T  PC-2299 (30-AUG-89) LITHO IN U.S.A. ‘



G11

ELECTRICAL SYSTEM  1¢

WIRE LEAD KIT

WIRING HARNESS AND SWITCHES 167«

66
33
55
TRACTOR 99
KEY  PAAT NO. PART NAME Qry  SEAIAL NO. DT REMARKS
35 R77469 TERMINAL 1 X X (PKG. OF 5)
36 RE11156 TERMINAL 1 X X (B) (MALE)
37 RE11157 TERMINAL 1 X X _(B) (FEMALE)
38 R70222 PIN CONTACT 1 X X (D) (H)
39 R70221 PLUG 1 X X (E)
40 R70219 PLUG 1 X X (A) (10 WAY)
R70217 PLUG 1 X X (A) (7 WAY)
R70215 PLUG 1 X X (A) (4 WAY)
R70213 PLUG 1 X X _(A) (3 WAY)
R70211 PLUG 1 X X (A) (2 WAY)
41 R70218 RECEPTACLE 1 X X (A) (10 WAY)
R70216 RECEPTACLE 1 X X _(A) (7 WAY)
R70214 RECEPTACLE 1 X X (A) (4 WAY)
R70212 RECEPTACLE 1 X X (A) (3 WAY)
R70210 RECEPTACLE 1 X X (A) (2 WAY)
42 AR91793 SOCKET CONTACT 1 X X (D)
43 R30378 SPRING 1 X X (€
44 R77474 CONNECTOR 1 X X (A) (6 WAY)
45 R77470 TERMINAL 1 X X SPLICE (PKG. OF 15) (16-18-20 OR 22 GA.
WIRE)
R77471 TERMINAL 1 X X _(C) (G) SPLICE
R77472 TERMINAL 1 X X (A) SPLICE (8 GA. WIRE)
R77473 TERMINAL 1 X X (A) SPLICE (6 GA. WIRE)
46 R65607 TERMINAL 1 X X_(C) (18 OR 20 GA. WIRE)
47 U46664 TERMINAL 1 X X (C) (P
48 R32026 TERMINAL 1 X X (D) (F)
49 R65602 CONTACT 1 X X (C) (16 OR 18 GA. WIRE)
50 R70220 TERMINAL 1 X X (C) (18 OR 20 GA. WIRE)
51 R77489 TERMINAL 1 X X (D) (14-16-18 OR 20 GA. WIRE) (NO. 10
EYELET)
R77493 TERMINAL 1 X X (D) (G) (NO. 10 EYELET)
R77488 TERMINAL 1 X X (D) (14-16-18 OR 20 GA. WIRE) (3/8"
EYELET)
R77490 TERMINAL 1 X X (D) (G) (1/2° EYELET)
52 R77496 TERMINAL 1 X X (D) (F) (NO. 8 SPADE)
R77495 TERMINAL 1 X X (D) (18 GA. WIRE) (NO. 10 SPADE)
53 R77497 TERMINAL 1 X X (D) (F) (NO. 6 SPADE)
54 R77491 TERMINAL 1 X X (D) (G) (3/8" EYELET)
R77492 TERMINAL 1 X X (D) (G) (1/4" EYELET)
55 R77494 TERMINAL 1 X X (D) (6 OR 8 GA. WIRE) (1/4" EYELET)
56 R77502 TUBE 1 X X (PKG. OF 8) 3/8" (HEAT SHRINK)
R77503 TUBE 1 X_X_(PKG. OF 8) 3/16" (HEAT SHRINK)
57 REi1154 KIT 1 X X
(A) PKG. OF 2
(B) PKG. OF 3
(C) PKG. OF 10
(D) PKG. OF 20
(E) PKG. OF 25
(F) 14 OR 16 GA. WIRE
(G) 10 OR 12 GA. WIRE
(H) 14-16 OR 18 GA. WIRE
OEM ENGINES AND ACCESSORIES - 6359D AND.6359T PC-2299 (30-AUG-89)  LITHO IN U.SA. 1674



